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Report No: A12-10-2

Report on Sound Absorption Test in a Reverberation Room

1. Client: Changzhou Beiyang Building Material CO.,LTD

2. Buyer: PROSOAS LTD.

3. Specimen: Fiberglass Ceiling Tiles-700-Loke (“Jki#” ™ “ceillex”™)
4. Specimen Description: 30 panels with dimension of 600mm long by 600mm wide and
40mm thick. cover : 700. Volume density :100g/m".
5. Mounting method: 50mm air space behind
6. Specimen Area: 3.6mX3.0m=10.8m"
7. Test data: July 10,2012
8. Test Methodﬂ: Conformed explicitly with the requirements of [SO 354:2003: Measurement of
sound absorption in a reverberation room
9. Reverberation Room: Dimension: 8.6m(L)X6.8m(W)x5.4m(H);
Volume: 268 mj; Floor Area: 54 m°.

10. Test Instruments: Building Acoustics Analyzer B&K4417, Microphone B&K4166.

11. Test Environment: Temperature 29C Relative Humidity 87 % ¥
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12. Test Results:

Frequency Absorption Practical Absorption | Reference Absorption
(Hz) Coefficient o Coefficienta , Coefficient
100 0.31
125 0.39 0.45
160 0.59
200 0.63
250 0.94 0.80 0.80
315 0.90
400 1.06
500 1.10 1.00 1.00
630 1.10
800 1.14
1K 1.06 1.00 1.00
1250 1.10
1600 1.22
s, G 1.10 1.00 1.00
2500 1.10
3150 1.06
4K 0.86 1.00
5000 1.18
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Noise Reduction Coefficient: NRC = 1.05 wae il /
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(Average Absorption Coefficient of 250Hz, 500Hz. 1000Hz and 2000Hz)
In accordance with GB/T 16731-1997, Sound absorption class is 1.

In accordance with EN ISO 11654:1997, Weighted Absorption Coefficient. o,,=1.00

Sound absorption class is A.
Tested by: Fangying ZHU, Huiming QIAN  Reviewed by: Gu;rong JIANG
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